
 

Report on: 

Optimisation of Water Treatment Plants 

 

By: 

Eric Goessens 

January 2010 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Report on: 

Optimisation of Water Treatment Plants 

 

By: 

Eric Goessens 

January 2010 



 

 

 

PN 2006.2063.3; VN 81087234 

 

 Strengthening Provision of Services in Qena and  

Promoting Appropriate Rural Sanitation Options 

 

 

 

Optimisation of Water Treatment Plants 

 

Eric Goessens 
 

January 2010 
 



Strengthening Provision of Services in Qena – Water Treatment 

 

 

RODECO – GOPA – February 2010                   i 

TABLE OF CONTENTS 

 

1 EXECUTIVE SUMMARY ....................................................................................................................... 1 
[...]
tion process due to an intermittent recirculation flow – constant flow is much preferred. 

Evaluate aluminium residual problematic and possible build-up of bacterial population.  

 

Recommendations:  

Perform temperature profiles and cross-sections. Water analysis (TRC/FRC) at inlet, outlet and dif-

ferent locations on the sedimentation tank where localized “plugs” can form. Assessm the “plug” 

extent.  

Perform tracer test (salt). Determine the real retention time (T10).  

Increase and determine coagulant dosage effects on the sedimentation tank (heavier flocs) or run 

(if possible) the plant as a direct filtration plant by reducing the aluminium sulphate dosage – con-

clude. Run direct filtration jar test before.  

Remember:  

Poor performances are difficult to rectify as design related and would require evidence before 

modifications.  

Conventional sedimentation is not ideal for highly coloured (high algae load) low turbidity water.  

Example : Desha – dosage parameters at plant for a conventional (17 mg/l) versus a direct filtration proc-

ess (5 to 8 mg/l).  

Correction possible: (17 – 8) mg/l /1000 * 400 lps * 3.6 *24 * 365 * 2 Egyptian £/kg =  230,000  Egyptian 

£/year 

 

4.6 FILTRATION  

1. Guide values are for instance: 

a. Less than 0.5 NTU at start-up and after backwash – no longer than 15 minutes, 0.3 NTU on 

a 95% basis.  

b. Filter to waste (if possible!) until < 0.3 NTU.  

c. Largest spike = 1 NTU.  

d. Long and predictable filter runs (24 hours or plus) equivalent for each filter. If not it implies: 

i. Problems with time for backwash purposes and related waste of water.  

ii. Low net filter production. 



Strengthening Provision of Services in Qena – Water Treatment 

 

 

RODECO – GOPA – February 2010                   19 

e. Maximum of 72 hours. If not there is risk of: 

i. Air binding. 

ii. Media compaction. 

iii. Bacterial growth.  

f. Typical filter run from the end of the backwash procedure when re-starting the filtration 

process should be as follows:  

i. Clean backwash water below the media – outlet turbidity increases but below the 

threshold. 

ii. Backwash remnant and influent water within and above the media – outlet turbidity 

increases above the threshold.  

iii. Influent only to re-condition the media – outlet turbidity decreases to reach the 

threshold. 

iv. Filtration can start up to breakthrough is observed – outlet turbidity increasing above 

threshold. Backwash is then initiated.  

g. Minimal filter ripening (ii and iii above).  

h. Minimal premature breakthrough (iv above).   

i. Provide filter history.  

i. As-Built drawings. 

ii. Specifications. 

iii. Vendor or design O&M manuals. 

iv. Operating records. 

v. Maintenance records. 

vi. Filter assessment records. 

2. Good “conventional” filter design:  

a. Reasonable uniformity coefficient < 1.6 to avoid fine particles at the top of the filter.  

b. Conventional loading rates 6 to 7 m/h.  

c. Media depth < 1 m.  

d. Backwash.  

i. Air scour of 0.9 to 1.5 m³/min/m² 

ii. Water wash – 20 to 25 m/h. 

3. Poor performance:  

a. Poor clarifier performance – excessive solid loading (refer to clarification section).  

b. Excessive operational loading rate. Verify loading rate with 1 filter in stand-by and 1 filter 

in backwash.  

c. Backwash re-classifies filter bed to place the finest particles at the surface. Surface filtra-

tion to be assessed. If needed: 

i. Use 110% backwash capacity if possible and skim repeatedly. 



Strengthening Provision of Services in Qena – Water Treatment 

 

 

RODECO – GOPA – February 2010                   20 

ii. Ensures entire bed fluidizes at the selected backwash rate. Measure expansion rate 

if needed.  

d. Filter media characteristics can change over time (encrustations, depositions, physical 

degradation). Measure E.S. and U.C. if needed.  

e. Filter media losses: Replacement of lost media with same E.S. as original and lower U.C. 

(to avoid fines and shorter filter runs) 

f. Filter under-drain damages or failure.  

g. Poor cleaning effectiveness – mud-balling and short circuiting.  

4. Common problems: 

a. Valve “hunting” – turbidity spikes.  

b. Initial turbidity spike once filter online.  

c. Turbidity “creep” – rapid and constant increase of effluent turbidity.  

d. Spiking during filter run with major and minor concern.  

i. Spiking during backwash of other filters increasing the flow to remaining filters.   

ii. Short term hydraulic shocks, multiple spikes due to hydraulic surge as a result of 

variable raw water rates or one or more filters taken out of service. 

e. Hydraulic shocks (OFF / ON line – variation of inlet flow).  

5. Evaluation:  

a. Visual inspection  

i. Filter general conditions: Levelness of troughs and hydraulic loading, Freeboard, 

Media level and loss (original specs versus probing), Condition of concrete/steel, 

Flow rate through filter and flow distribution, Condition of under-drains (if possible), 

Condition of piping, Condition of valves and controls. 

ii. Filter media:  

a. Filter fines at surface, moundings (high localised flows – disturbed gravel 

layer - damaged filter floor), media boiling during wash uneven wash distribu-

tion, backwash boils, uneven overflow into BW troughs, cratering in media 

surface (damage of filter drain), mud-balls (insufficient wash velocities, blocks 

of filter areas, etc.), filter media in troughs. 

b. Algae grow. 

c. Media depth uniformity, scaling or fouling.  

b. Filter surveying  

i. Filter indices 

a. L/d10 ratio > 1000 for conventional filter (filter bed depth to media nominal di-

ameter – E.S.).  

b. FPI = (NTUin - NTUex) / NTUex x Qprod 

ii. Unit filter run volume = filter run (hr) x filter rate (m/h) – 300 to 500 m³/m²/h is desir-

able.  



Strengthening Provision of Services in Qena – Water Treatment 

 

 

RODECO – GOPA – February 2010                   21 

iii. Filter efficiency accounts for losses – 2 to 4% waste production. Performance can 

vary with the period considering temperature, floc formation and settling. 

a. <3% is “normal” 

b. <2% is “very good” 

c. >4% is “poor” 

d. >5% is “very poor” 

iv. Filtration rate checking. 

v. Filter head loss and filter run follow-up.  

a. Make the difference between “constant flow – constant level filters” and “con-

stant flow – variable level filters” 

b. Causes for short filter runs can be (1) fines at the surface, (2) E.S. is too 

“small” or/and U.C. too high for filtration rate, (3) too much floc in influent, (4) 

dirty filter bed, (5) filter-clogging algae, (6) air-binding (supersaturated water). 

c. Monitor clean bed head loss and evolution after backwash and return to ser-

vice. This is a good indicator after change in BW procedure. 

vi. Monitoring backwash pressure: 

a. To assess the condition of the filter under-drain at maximum flow for each fil-

ter – measure after the flow control valve.  

b. To assess the condition of the BW pumps at a given flow – measure before 

the flow control valve.  

vii. Floc retention profile to determine removal versus depth of the filter (refer to annex) - 

>102 NTU is dirty - >300 NTU is indicative of mud balls. 

viii. Backwash waste characterization to assess the right duration to reduce water wast-

age and residuals volumes. Collect samples of backwash water every minute and 

plot the results.  

ix. Bed fluidization checking and comparison of backwash rate and fluidization. 

x. Gravel layer profiling during backwash – Support gravel mapping. 

c. Filter sampling.  

a. Sieve testing for the filter media.  

d. Backwash trough level check.  

6. Optimization:  

a. Adjust effluent control valves as they adjust according to level fall / rise.  

b. Filter to waste addition - Filter to waste until < 0.30 NTU (at least 0.5 NTU) after backwash 

and upon start-up.  

i. This can be done at normal rate or at rates much lower than normal.  

ii. This should preferably be done based on NTU outlet basis and not on time.  

iii. Transition between filter to waste and filtration should be done smoothly with no rate 

change through the filter.  



Strengthening Provision of Services in Qena – Water Treatment 

 

 

RODECO – GOPA – February 2010                   22 

c. Delayed start (resting) 

d. Slow start - Reduce raw water inlet.  

e. Do not re-start dirty (> 50 % head losses) filters.  

f. Optimal cleaning. 

i. Multiple air scours followed by water wash. 

ii. Selection of wash rates and duration. 

iii. Backwash before breakthrough occurs.  

iv. Avoid consecutive backwash of all filters.  

v. Increase treated water storage if needed – Buffer the demand instead of changing 

production rate.  

vi. Provide if possible idle (stand-by) filter. 

g. Avoid spiking  

i. Avoid risk periods for backwashing other filters / manage backwash periods - more 

risk during final hours of filter run (higher head loss) 

ii. Filter aid chemicals (polymers). 

h. Even distribution of flows. 

i. Inlet distributors 

ii. Levelling wash trough.  

 

Remember:  

Poor performance is difficult to rectify as it is design related but simple fixes can improve the 

situation. 

Avoid unnecessary long air wash. Consider splitting the “air” and “water” backwash processes to 

provide better efficiency. 

Avoid unnecessary long water backwash. It can create long ripening process, does not improve 

the filtration run, wastes treated water and reduces the time for filtration. 

Analyse sand size if needed (d10 = E.S. and U.C.) and perform regular sand profile analysis.  

 

Example: Backwash profile 

Example : Naga Hammadi – 1 to 2 minutes per backwash possible “waste for water”   

1.5 minutes / 60 * 2 backwash/day * 10 filters * 60 m² per filter * (25 m/h backwash + 5 m/h filtration) * 365 

* 0.25 Egyptian £/m³ at consumer level = 80,000 Egyptian £ / year 

Example : Salhayat – 4 to 5 minutes per backwash possible “waste for water”   

4.5 minutes / 60 * 2 backwash/day *  14 filters * 60 m² per filter * (25 m/h backwash + 5 m/h filtration) * 

365 * 0.25 Egyptian £/m³ at consumer level = 345,000 Egyptian £ / year 

 



Strengthening Provision of Services in Qena – Water Treatment 

 

 

RODECO – GOPA – February 2010                   23 

5 WATER  QUALITY  ISSUES 

5.1 TASTE AND ODOUR 

 Change intake level if possible.  

 Use KMnO4, chlorine dioxide or pre-chlorination. 

 Use combinations of the above. 

 Cap filters with GAC – use PAC.  
 

Remember: 

Tastes and odours are quite common. Naturally occurring tastes and odours are often attributable 

to algae and cyanobacteria (blue-green algae) and/or to petrochemical industries. 

The problems are often produced when chlorine is applied to organic matter (pre-chlorination and 

post-chlorination).  

The best approach is to eliminate causes of taste and odour before they reach the treatment plant.  

When prevention at source is not feasible, treatment is necessary: oxidation (chlorine, permanga-

nate, ozone or chlorine dioxide) and adsorption (activated carbon) are the two methods the most 

often used.  

 

5.2 HIGH COLOUR/TOC 

 Change intake level if possible.  

 Use enhanced coagulation - Lower pH. 

 Use ozone or other chemical such as KMnO4. Consider increased dosage.  

 Use Powdered – Granulated Activated Carbon. 
 

Remember: 

The design of a WTP must pay attention to several points when colour of the raw water is high – 

large capacity for coagulant storage, supply and dosing & very good initial mixing. 

Highly coloured waters generally require large amounts of coagulant to ensure coagulation and 

floc formation (up to 100 mg l-1 of coagulant when colour range is 200-300 TCU - true colour 

units). The floc, formed mainly from organic colour with little turbidity, is light and fragile. This 

situation then requires a well-controlled flocculation system and careful transport of flocculated 

water into settling basins. The floc going over to the filters is very gelatinous and quickly clogs 

sand filters. 

 

5.3 ALGAE 

 Change intake depth if possible.  

 Change coagulant dose. 

 Consider lowering pH of coagulation – enhanced coagulation.  

 Use copper sulphate. 



Strengthening Provision of Services in Qena – Water Treatment 

 

 

RODECO – GOPA – February 2010                   24 

Remember: 

Raw water with high algae content should be monitored regularly and measures should be taken 

to control or eliminate the algal blooms and to prevent them from reaching the treatment plant.  

If control is not feasible, problems can generally be anticipated because algae thrive in seasonal 

cycles. 

The water treatment process removes algae mainly by coagulation, flocculation and settling. Nev-

ertheless sufficient numbers may reach the filter system to cause serious problems.  

Growth should be controlled in the treatment plant by using high shock doses of chlorine during 

times of algal abundance. Continuous pre-chlorination reduces all microbiological contaminants 

and keeps the treatment plant practically free of algae, but may cause a potentially problem of tri-

halomethane formation – taste and odour. In this case periodic shock chlorination can, however, 

be carried out safely. 

The algae of most concern in water treatment are those that cause tastes and odours (Asterionella, 

Ceratium, Dinobryon, Peridinium, Stephanodiscus, Synedra, Synura, Tabellaria and Uroglenopsis) 

and those that clog filters (Asterionella, Fragillaria, Synedra, Tabellaria and Tribonema). All need to 

be identified and controlled.  

 

 

6 “ON THE JOB”  TRAINING  

 

The STE‟s on-the-job training conducted during the assignmemt had three main objectives: 

 Impart a better understanding of how WTP works by identifying common problems and browsing 

technical solutions. 

 Provide information on worthwhile monitoring to feel more comfortable in assessing and upgrad-

ing WTP.  

 Provide support to diagnose problems and identify possible solutions.  

 

Three categories are directly concerned by the “optimization” process:  

 Administration 

o Establishment of goals to define and communicate water quality goals, and provide support 

to ensure goals are met. 

o Standard operating procedures. 

o Training. 

o Improved communication. 

o Resources 

 Personnel  

 Funding, eventually generated by the optimization process itself.  



Strengthening Provision of Services in Qena – Water Treatment 

 

 

RODECO – GOPA – February 2010                   25 

 Design  

o Upgrade or replace equipment such as pumps and related piping / accessories, filter media, 

under-drains and valves, etc.  

o Provide automation.  

 Operation and Maintenance (Maintenance is not covered under this assignment). 

 
Discussions and tests performed during the “on the job” training sessions are summarized below.  

 
Tests performed at plant level are:  

 Naga Hammadi (Calculation notes, Back-wash profile, pH and residual aluminium in jar testing, 

Filtration follow-up, Break point curve) 

 Salhayat (Back-wash follow-up before and after optimization, Filtration follow-up, Break point 

curve) 

 Homaydat (Calculation notes rehabilitation and extension Homaydat) 

 Deshna (Calculation notes, Temperature profile of a sedimentation tank, Sand sieve analysis, 

curve and parameters for Deshna, Quous and Queft WTP) 

 Queft (Calculation notes, Free residual chlorine profile of a sedimentation tank, Filter backwash 

follow-up, Total flow and flow distribution assessment, Sand profile analysis) 

 Quous (Calculation notes, Filter backwash follow-up, Sand size analysis) 

 

Issues discussed to be controlled at design / supervision level are:  

 Coagulation: Water metering – flash-mixing (velocity gradient) – retention time – flow distribution  

 Chemicals: calibration – concentration – sequence – flow and continuity of flow 

 Flocculation: flow distribution – tapered flow – velocities – velocity gradient – retention time  